
1- NAME OF THE MEDICINAL PRODUCT 
Amocerebral Plus® 20 mg/40 mg tablets 
2- QUALITATIVE AND QUANTITATIVE COMPOSITION
Active ingredients:
Each tablet contains 20 mg cinnarizine and 40 mg dimenhydrinate.
Inactive ingredients:
Lactose monohydrate, Microcrystalline Cellulose (aricel ph 200), povidone k30, 
croscarmellose sodium, sodium stearyl fumarate.
3- PHARMACEUTICAL FORM
Tablet form.
4- CLINICAL PARTICULARS
4.1 Therapeutic indications
Treatment of vertigo symptoms of various origins. 
Amocerebral Plus® is indicated in adults. 
4.2 Posology and method of administration
Posology 
Adults: 1 tablet three times daily. 
Elderly: Dosage as for adults. 
Renal impairment: 
Amocerebral Plus® should be used with caution in patients with mild to moderate renal 
impairment. Amocerebral Plus® should not be used by patients with a creatinine 
clearance of < 25mL/min (severe renal impairment). 
Hepatic impairment: 
No studies in patients with hepatic impairment are available. Amocerebral Plus® should 
not be used by patients with severe hepatic impairment. 
Paediatric population: 
The safety and efficacy of cinnarizine and dimenhydrinate combination in children and 
adolescents under the age of 18 years has not been established. No data are available. 
In general, the duration of treatment should not exceed four weeks. The physician shall 
decide whether longer treatment is required. 
Method of administration
Amocerebral Plus tablets are to be taken unchewed, with some liquid after meals. 
4.3 Contraindications
Hypersensitivity to the active substances, diphenhydramine or other antihistamines of 
similar structure or to any of the excipients listed. 
Diphenhydramine is completely excreted renally, and patients with severe renal 
impairment were excluded from the clinical development program. Amocerebral Plus® 
should not be used by patients with a creatinine clearance of ≤ 25 ml/min (severe renal 
impairment). Since both active components of Amocerebral are extensively metabolised 
by hepatic cytochrome P450 enzymes, the plasma concentrations of the unchanged 
drugs and their half-lives will increase in patients with severe hepatic impairment. This 
has been shown for diphenhydramine in patients with cirrhosis. Amocerebral Plus should 
therefore not be used by patients with severe hepatic impairment. 
Amocerebral Plus® should not be used in patients with angle-closure glaucoma, 
convulsions, suspicion of raised intracranial pressure, alcohol abuse or urine retention 
due to urethroprostatic disorders. 
4.4 Special warnings and precautions for use 
Amocerebral Plus® does not reduce blood pressure significantly, however, it should be 
used with caution in hypotensive patients.  
Amocerebral Plus® should be taken after meals to minimise any gastric irritation. 
Amocerebral Plus® should be used with caution in patients with conditions that might 
be aggravated by anticholinergic therapy, e.g. raised intra-ocular pressure, 
pyloro-duodenal obstruction, prostatic hypertrophy, hypertension, hyperthyroidism or 
severe coronary heart disease. Caution should be exercised when administering 
Amocerebral Plus® to patients with Parkinson’s disease. 
Patients with rare hereditary problems of galactose intolerance, the lop lactose deficiency 
or glucose – galactose malabsorption should not take this medicine.
4.5 Interaction with other medicinal products and other forms of interaction 
No interaction studies have been performed. 
The anticholinergic and sedative effects of Amocerebral Plus® may be potentiated by 
monoamine oxidase inhibitors. Procarbazine may enhance the effect of Amocerebral Plus. 
In common with other antihistamines, Amocerebral Plus® may potentiate the sedative 
effects of CNS depressants including alcohol, barbiturates, narcotic analgesics and 
tranquillisers. Patients should be advised to avoid alcoholic drinks. Amocerebral Plus® 
may also enhance the effects of antihypertensives, ephedrine and anticholinergics such as 
atropine and tricyclic antidepressants. Amocerebral Plus® may mask ototoxic 
symptoms associated with amino glycosidic antibiotics and mask the response of the 
skin to allergic skin tests. The concomitant administration of medicines that prolong the 
QT interval of the ECG (such as Class Ia and Class III anti-arrhythmics) should be 
avoided. The information about potential pharmacokinetic interactions with cinnarizine 
and diphenhydramine and other medicinal products is limited. Diphenhydramine inhibits 
CYP2D6 mediated metabolism and caution is advised if Amocerebral Plus® is combined 
with substrates of this enzyme, especially those with narrow therapeutic range. 
4.6 Fertility, pregnancy and lactation 
Pregnancy
The safety of cinnarizine and dimenhydrinate combination in human pregnancy has not 
been established. Animal studies are insufficient with respect to effects on pregnancy, 
embryonal/foetal development and postnatal development. The teratogenic risk of the 
single actives dimenhydrinate/diphenhydramine and cinnarizine is low. No teratogenic 
effects were observed in animal studies. There are no data from the use of this 
combination in pregnant women. Animal studies are insufficient with respect to 
reproductive toxicity. Based on human experience dimenhydrinate is suspected to have 
an oxytoxic effect and may shorten labour. Amocerebral Plus® is not recommended 
during pregnancy. 
Breast-feeding
Dimenhydrinate and cinnarizine are excreted in human breast milk. Amocerebral Plus® 
should not be used during breast-feeding. 
Fertility
Not known. 
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ádÉ©ØdG OGƒŸG

 40äÉæjQó«¡æ«e iGO ,   º› 20øjõjQÉæ«°S :á£°ûædG  äÉfƒµŸG øe ÚæKG  ≈∏Y ®¢ù∏H ∫GÈjô°SƒeCG  …ƒàëj

 .º›

ádÉ©a Ò¨dG OGƒŸG

.âjQÉeƒ«a πjÒà°S ΩƒjOƒ°U ,ΩƒjOƒ°U Rƒ∏∏«eôµ°Shôc ,¿hó«aƒH ,Rƒ∏«∏∏«°S ,äGQó«gƒfƒe Rƒàc’

 ≈ª°ùJ áYƒª› ¤EG äÉæjQó«¡æ«e iGO »ªàæj Éªæ«H Ωƒ«°ùdÉµdG äGOÉ°†e ≈ª°ùJ áYƒª› ¤G øjõjQÉæ«°S ≈ªàæj

 ºàj ÉeóæY .¿É«ã¨dGh (¿GQhódÉH Qƒ©°ûdG) QGhódG ¢VGôYCG øe ó◊G ≈∏Y ÚJOÉŸG Óc πª©j .ÚeÉà°ù«¡dG äGOÉ°†e

.ÉgOôØÃ Éª¡æe πc ΩGóîà°SG  øe á«∏YÉa ÌcG ¿ƒfƒµj É©e ÚJOÉŸG ΩGóîà°SG

 øe OóY ¬d ¿ƒµj ¿CG øµÁ QGhódG .Ú¨dÉÑdG óæY áØ∏àîŸG QGhódG ´GƒfCG  êÓ©d ®¢ù∏H ∫GÈjô°SƒeCG  Ωóîà°ùj

 »àdG  á«eƒ«dG  á£°ûfC’G  ‘ QGôªà°S’G ≈∏Y ∑óYÉ°ùj ¿CG  øµÁ ®¢ù∏H ∫GÈjô°SƒeCG  ∫hÉæJ  .áØ∏àîŸG ÜÉÑ°SC’G

.QGhódÉH áHÉ°UE’G ™e áÑ©°U ¿ƒµJ

®¢ù∏H ∫GÈjô°SƒeCG òNCÉJ ¿CG πÑb ¬àaô©e ¤EG êÉà– Ée .2

:âæc GPEG ®¢ù∏H ∫GÈjô°SƒeCG òNCÉJ ’

.É keÉY 18 øe πbCG -

.AGhódG Gò¡d iôNG äÉfƒµe …CG øe hCG ,äÉæjQó«¡æ«e iGO ,øjõjQÉæ«°S øe á«°SÉ°ùM ∂jód -

 Öéj .(øjOÉæ«aÒJ ,ÚeGÒæ«aQƒ∏c  ,∫hõ«ª«à°SG  πãe) iôNC’G  ÚeÉà°ù«¡dG  äGOÉ°†e …C’  á«°SÉ°ùM ∂jód  -

.∂dòH ∂Ñ«ÑW äÈNG GPEG ’EG ájhO’G √òg ∫hÉæJ ΩóY ∂«∏Y

.(Ú©dG ¢VGôeCG øe Ú©e ´ƒf) AÉbQõdG √É«ŸG ¢Vôe øe ÊÉ©J -

.´ô°üdG  øe ≈fÉ©J -
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.∫ƒÑàdG ‘ áHƒ©°U ÖÑ°ùJ ÉJÉà°ShÈdG ≈a á∏µ°ûe ∂jód -

.≈∏µdG hCG óÑµdG ‘ Qƒ°üb øe ≈fÉ©J -

äÉWÉ«àME’Gh ôjPÉëŸG

:øe ÊÉ©J âæc GPEG ®¢ù∏H ∫GÈjô°SƒeCG òNCG πÑb ‹ó«°üdG hCG ∂Ñ«ÑW ¤EG çó–

.Ú©dG §¨°V ´ÉØJQG -  .ΩódG §¨°V ´ÉØJQG hCG ¢VÉØîfG -

.ÉJÉà°ShÈdG ºî°†J -   .AÉ©eC’G ‘ OGó°ùfG -

.Ö∏≤dG ‘ ójó°T Qƒ°üb -  .á«bQódG Ió¨dG •É°ûf •ôa -

.¢TÉYôdG π∏°ûdG ¢Vôe -

 ∂d É kÑ°SÉæe ®¢ù∏H ∫GÈjô°SƒeCG  ¿ƒµj ób .CGƒ°SCG  ¢VGôY’G √òg π©éj ób ®¢ù∏H ∫GÈjô°SƒeCG  ΩGóîà°SG

.QÉÑàY’G ‘ ≥FÉ≤◊G √òg òNCG ¤EG ∂Ñ«ÑW êÉàëj ób øµdh

 ô°ûà°SG h AGhódG Gòg ∫hÉæJ øY ∞bƒJ ,äÉjôµ°ùdG ´GƒfCG ¢†©Ñd πª– ΩóY øe ≈fÉ©J âæc GPG :RƒàcÓdG ôjò–-

.Ö«Ñ£dG

®¢ù∏H ∫GÈjô°SƒeCG ™e iôNCG ájhOCG ∫hÉæJ

 ∫GÈjô°SƒeCG πYÉØàj ób .iôNCG ájhOCG …CG , òNCÉJ ób hCG äòNCG hCG , ∫hÉæàJ âæc GPEG ‹ó«°üdG hCG ∂Ñ«ÑW ÈNCG

.É¡dhÉæàJ »àdG iôNC’G ájhOC’G ™e ®¢ù∏H

:¬©e á«J’G ájhOC’G ∫hÉæJ óæY ¢SÉ©ædG hCG Ö©àdÉH Qƒ©°ûdG ¤G ®¢ù∏H ∫GÈjô°SƒeCG iODƒj ób

.(áFó¡ŸG ájhO’G øe) äGQƒà«HQÉÑdG -
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(≥∏≤dGh ÜÉÄàc’G êÓ©d áeóîà°ùŸG ájhOC’G øe ´ƒf) äÉFó¡ŸG -

(≥∏≤dGh ÜÉÄàc’G êÓ©d Ωóîà°ùJ) õjó«°ùchCG ÚeCGƒfƒe äÉ£Ñãe -
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.(Ú©dG ¢üëØd Ωóîà°ùj ÉÑdÉZh äÓ°†©∏d §°SÉH AGhO) ÚHhôJCG -
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.(äÉfÉWô°ùdG ´GƒfCG ¢†©H êÓ©d) øjRÉHQÉchôH -

.ΩódG §¨°V ¢†ØN ájhOCG -

 òNCÉJ âæc GPEG .á«∏NGódG ¿PC’G ∞∏J ≈a ÖÑ°ùàJ ¿CG (ájƒ«◊G äGOÉ°†ŸG øe ´ƒf) äGó«°Sƒµ«∏L ƒæ«eCÓd øµÁ -

.Qô°†dG Gòg çhóM ßMÓJ ’ ó≤a ®¢ù∏H ∫GÈjô°SƒeCG

 .Ö∏≤dG äÉHô°V ΩÉ¶àfG ΩóY êÓ©d Ωóîà°ùJ »àdG ájhOC’G ™e ®¢ù∏H ∫GÈjô°SƒeCG òNCÉJ ’ ¿CG Öéj -

.á«°SÉ°ù◊G äGQÉÑàNG ™e ∑ó∏L πYÉØJ ióe ≈∏Y É k°†jCG ®¢ù∏H ∫GÈjô°SƒeCG ôKDƒj ób -

ÜGô°ûdGh ΩÉ©£dG ™e ¢ù∏H ∫GÈjô°SƒeG

 ó©H  ¢UGôbC’G  òNCG  ≥jôW øY ¬ÑæŒ øµÁ …òdG  º°†¡dG  ô°ùY ®¢ù∏H ∫GÈjô°SƒeCG  ∫hÉæJ  ÖÑ°ùj  ¿CG  øµÁ

 Ö©àdÉH ô©°ûJ ∂∏©éj ób ¬fC’ ®¢ù∏H ∫GÈjô°SƒeCÉH êÓ©dG AÉæKCG äÉ«dƒëµdG ∫hÉæJ øY ´Éæàe’G Öéj .äÉÑLƒdG

.¢SÉ©ædG hCG

áHƒ°üÿGh á«©«Ñ£dG áYÉ°VôdGh πª◊G

.ÓeÉM ÚfƒµJ ób ∂fCG øjó≤à©J hCG á«©«ÑW áYÉ°VQ Ú©°VôJ hCG ÓeÉM âæc GPEG ®¢ù∏H ∫GÈjô°SƒeCG iòNCÉJ ’

 π«¨°ûJ  hG  IOÉ«≤dG  øY  ∞bƒàdG  Öé«a  Gòg  ∂d  çóM  GPG  .¢SÉ©ædÉH  ô©°ûJ  ∂∏©éj  ób  ®¢ù∏H  ∫GÈjô°SƒeCG

.ä’’G

®¢ù∏H ∫GÈjô°SƒeCG òNCÉJ ∞«c .3

 GPEG ‹ó«°üdG hCG ∂Ñ«ÑW á©LGôe ∂«∏Y Öéj .∂Ñ«ÑW ∂d ∞°Uh Éªc ÉeÉ“ ®¢ù∏H ∫GÈjô°SƒeCG òNCG Öéj

.ócCÉàe ÒZ âæc

 ±ƒ°S .¬¨°†“ ’ , ¬∏c ¢Uô≤dG ™∏àHG .äÉÑLƒdG ó©H , 
k
É«eƒj äGôe çÓK óMGh ¢Uôb »g É¡H ≈°UƒŸG áYô÷G

 IÎØd  ®¢ù∏H  ∫GÈjô°SƒeCG  ∫hÉæJ  QGôªà°SÉH  ∂Ñ«ÑW í°üæj  ób  h  ,™«HÉ°SG  4  IóŸ  IOÉY  êÓ©dG  IÎa ôªà°ùJ

.∫ƒWG

®¢ù∏H ∫GÈjô°SƒeCG øe IóFGR áYôL äòNG GPEG

 Ö∏W ∂«∏Y Öé«a , É¡æe É k°†©H πØ£dG òNCG GPEG hCG ¢UGôb’G øe G kóL G kÒÑc G kOóY CÉ£ÿG ≥jôW øY äòNCG GPEG -

.áYô°ùdG ¬Lh ≈∏Y á«Ñ£dG IQƒ°ûŸG

 ,Ú©dG  ábóM  ´É°ùJG  ,RGõàg’G  ,QGhódG  ,ójó°ûdG  Ö©àdÉH  ∑ô©°ûJ  ób  ,®¢ù∏H  ∫GÈjô°SƒeCG  áYôL  IOÉjR  -

.´Gó°U  ,¥ô©àdG IOÉjR ,Ö∏≤dG äÉHô°V ∫ó©e IOÉjR ,¬LƒdG áfƒî°S ,ºØdG ±ÉØL ,∫ƒÑàdG áHƒ©°U

 §¨°V ´ÉØJQG ,á°Sƒ∏g ,´ô°U äÉHƒf ∂d çóëj ¿CG øµª«a ®¢ù∏H ∫GÈjô°SƒeCG øe IÒÑc á«ªc âdhÉæJ GPEG -

.áHƒÑ«Z çó– ób h ,¢ùØæàdG áHƒ©°U ,è«¡J ,RGõàg’ÉH Qƒ©°ûdG ,ΩódG

¢ù∏H ∫GÈjô°SƒeCG øe áYôL òNCÉJ ¿CG â«°ùf GPEG

 óYƒe ¢ùØf ≈a ‹ÉàdG ¢Uô≤dG ∫hÉæàa ,√óYƒe ≈a  ®¢ù∏H ∫GÈjô°SƒeCG ¢Uôb òNCÉJ ¿CG â«°ùf ób âæc GPEG

.»°ùæŸG ¢Uô≤dG  ¢†jƒ©àd áØYÉ°†e áYôL òNCÉJ ’ .IOÉà©ŸG áYô÷G

¢ù∏H ∫GÈjô°SƒeCG òNCG øY ∞bƒàdG

 ¢VGôYCG ∂jód çó– ¿CG πªàëŸG øe .∂dòH ∂Ñ«ÑW ∑Èîj ¿CG πÑb ®¢ù∏H ∫GÈjô°SƒeCG ∫hÉæJ øY ∞bƒàJ ’

 Gòg ΩGóîà°SG ∫ƒM iôNCG á∏Ä°SCG …CG ∂jód ¿Éc GPEG .G kóL ôµÑe âbh ‘ êÓ©dG øY âØbƒJ GPEG iôNCG Iôe QGhódG

‹ó«°üdG hCG ∂Ñ«ÑW ∫CÉ°SG ,AGhódG

á∏ªàëŸG á«ÑfÉ÷G QÉKB’G-4

 πc ™e É¡KhóM  ΩóY øe ºZôdG ≈∏Y ,á«ÑfÉL QÉKBG ®¢ù∏H ∫GÈjô°SƒeCG ÖÑ°ùj ¿CG øµÁ ,ájhOC’G ™«ªL πãe

:ä’É◊G

 √òg .Ió©ŸG Ω’BG ,´Gó°U ,ºØdG ±ÉØL ,¢SÉ©ædG :(¢UÉî°TCG 10 πc øe 1 ≈∏Y ôKDƒJ) á©FÉ°ûdG á«ÑfÉ÷G QÉKB’G

.®¢ù∏H ∫GÈjô°SƒeCG òNCÉJ ∫GõJ ’ âæc GPEG ≈àM ΩÉjCG á©°†H ¿ƒ°†Z ‘ »ØàîJh áØ«ØN ¿ƒµJ Ée IOÉY

 ,º°†¡dG  ô°ùY  ,ó∏÷G  QGôªMG  ,¥ô©àdG  :(¢üî°T  100  πc  øe 1  ≈∏Y  ôKDƒJ)  á©FÉ°ûdG  ÒZ á«ÑfÉ÷G  QÉKB’G

.¢TÉ©JQG ,Úeó≤dG hCG iójC’G ≈a π«ªæJ ,¿PC’G ÚæW ,¿É«°ùædG ,äÉéæ°ûJ ,Ö°ü©àdG ,∫É¡°SE’G ,¿É«ã¨dG

 ,Aƒ°†∏d á«°SÉ°ùM ,ájó∏L á«°SÉ°ùM ,ájDhôdG ∞©°V :(¢üî°T 1000 πc øe 1 ≈∏Y ôKDƒJ) IQOÉædG á«ÑfÉ÷G QÉKB’G

.∫ƒÑàdG ‘ áHƒ©°U

 AÉ°†«ÑdG  ΩódG  ÉjÓN  OóY  ¢ü≤f  :(¢üî°T  10000  ‘  1  øe  πbCG  ≈∏Y  ôKDƒJ)  kGóL  IQOÉædG  á«ÑfÉ÷G  QÉKB’G

 áYÉæŸG á∏b hCG äÉeóµdG hCG ∞©°†dG ÖÑ°ùj ób É‡ ,Ió°ûH AGôª◊G ΩódG äÉjôc ¢†ØîæJ óbh ,ájƒeódG íFÉØ°üdGh

 ô°ûà°SÉa ,áeÉ©dG ∂àë°U ‘ ójó°T QƒgóJh IQGô◊G áLQO ´ÉØJQG ™e äÉHÉ¡àdÉH âÑ°UG GPEG .ájÒàµÑdG ihó©∏d

.Ö°SÉæŸG AGhódG ∞°Uƒd ∂Ñ«ÑW

 áHƒ©°U  ,∑É°ùeE’G  ,¿RƒdG  IOÉjR  :πª°ûJ  (É¡KhóM  ∫ÉªàMG  áaô©e  øµÁ  ’)  á∏ªàfi  iôNCG  á«ÑfÉL  QÉKCG

 §¨°†dG IOÉjR ¤G iODƒj Ú©dÉH ¢Vôe) Éeƒcƒ∏÷G ¢Vôe ºbÉØJ ,(Ú©dG hG ó∏÷G QGôØ°UG) ¿ÉbÒdG ,¢ùØæàdG

.Iójó°T ájó∏L á«°SÉ°ùM h (∫ÉØWC’G óæY á°UÉN) •É°ûædG IOÉjR ,ájOGQG ’ äÉcôM ,(Ú©dG πNGO

:á«ÑfÉ÷G QÉKB’G øY ÆÓHE’G

 √òg ‘ áLQóe ÒZ á«ÑfÉL QÉKBG  …CG  ∂dP ≈a ÉÃ ,‹ó«°üdG hCG  ∂Ñ«ÑW ÈNÉa á«ÑfÉL QÉKBG  …CG  ∂d çóM GPEG

 Gòg áeÓ°S ∫ƒM äÉeƒ∏©ŸG øe ójõe Ëó≤J ‘ IóYÉ°ùŸG ∂æµÁ ,á«ÑfÉ÷G QÉKB’G øY ÆÓHE’G ∫ÓN øe .Iô°ûædG

.AGhódG

®¢ù∏H ∫GÈjô°SƒeCG øjõîJ á«Ø«c .5

 .∫ÉØWC’G ∫hÉæàe øY Gó«©H ßØëj -

 .IƒÑ©dG ≈∏Y ¿hóŸG á«MÓ°üdG AÉ¡àfG ïjQÉJ ó©H AGhódG Gòg òNCÉJ ’ -

.áHƒWôdGh Aƒ°†dG øY Gó«©H ±ÉL ¿Éµe ≈a h ájƒÄe áLQO 25 øY ójõJ ’ IQGôM áLQO ≈a ßØëj -

 á«Ø«c øY ‹ó«°üdG ∫CÉ°SG .á«dõæŸG äÉjÉØædG hCG »ë°üdG ±ô°üdG √É«e ≥jôW øY ájhOCG …CG øe ¢ü∏îàJ ’ -

.áÄ«ÑdG ájÉªM ≈∏Y óYÉ°ùJ ±ƒ°S ÒHGóàdG √òg .É¡eóîà°ùJ ó©J ⁄ »àdG ájhOC’G øe ¢ü∏îàdG

äÉeƒ∏©ŸG øe ÉgÒZh IƒÑ©dG äÉjƒàfi .6

.á«∏NGO Iô°ûf + ¢UGôbCG 10 ¬H §jô°T πc , §jô°T 3 hCG 2 hCG 1 ≈∏Y iƒà– ¿ƒJQÉc áÑ∏Y

4.7 Effects on ability to drive and use machines 
Amocerebral Plus® may have minor influence on the ability to drive and use machines.  
Amocerebral Plus® may cause drowsiness, especially at the start of treatment.  Patients 
affected in this way should not drive or operate machinery. 
4.8 Undesirable effects
The most frequently occurring ADRs are somnolence (including drowsiness, tiredness, 
fatigue, daze) occurring in about 8% of patients and dry mouth occurring in about 5% of 
patients in clinical trials. These reactions are usually mild and disappear within a few days 
even if treatment is continued.  The frequency of ADRs associated with cinnarizine and 
dimenhydrinate combination, in clinical trials and following spontaneous reports are 
included in the next table. 
Tabulated list of adverse reactions: 

In addition the following adverse reactions are associated with dimenhydrinate and 
cinnarizine (frequency cannot be estimated from the available data): Dimenhydrinate: 
paradoxical excitability (especially in children), worsening of an existing angle-closure 
glaucoma, reversible agranulocytosis. Cinnarizine: constipation, weight gain, tightness of 
the chest, cholestatic jaundice, extrapyramidal symptoms, lupus-like skin reactions, lichen 
planus. 
4.9 Overdose
Symptoms of overdosage with cinnarizine and dimenhydrinate combination, include 
drowsiness, dizziness and ataxia with anticholinergic effects such as dry mouth, flushing 
of the face, dilated pupils, tachycardia, pyrexia, headache and urinary retention. 
Convulsions, hallucinations, excitement, respiratory depression, hypertension, tremor and 
coma may occur, particularly in cases of massive overdosage. Management of overdose: 
General supportive measures should be used to treat respiratory insufficiency or 
circulatory failure.  Gastric lavage with isotonic sodium chloride solution is 
recommended.  Body temperature should be closely monitored, since pyrexia may occur 
as a consequence of antihistamine intoxication, especially in children. Cramp-like 
symptoms may be controlled by careful application of a shortacting barbiturate.  In cases 
of marked central-anticholinergic effects, physostigmine (after physostigmine test) should 
be administered slowly intravenously (or, if necessary, intramuscularly): 0.03 mg/kg body 
weight (adults max. 2 mg, children max. 0.5 mg). Dimenhydrinate is dialyzable, however 
treatment of overdosage by this measure is considered as unsatisfactory. Sufficient 
elimination can be achieved by means of haemoperfusion using activated charcoal. No 
data are available concerning the dialysability of cinnarizine. 
5.1 Pharmacodynamic properties
Dimenhydrinate, the chlorotheophylline salt of diphenhydramine, acts as antihistamine 
with anticholinergic (antimuscarinic) properties, exerting parasympatholytic and 
centrally-depressant effects. The substance exhibits antiemetic and antivertiginous effects 
through influencing the chemoreceptor trigger zone in the region of the 4th ventricle. 
Dimenhydrinate thus acts predominantly on the central vestibular system. Due to its 
calcium antagonistic properties, cinnarizine acts mainly as a vestibular sedative through 
inhibition of the calcium influx into the vestibular sensory cells. Cinnarizine thus acts 
predominantly on the peripheral vestibular system. Both cinnarizine and dimenhydrinate 
are known to be effective in the treatment of vertigo. The combination product is more 
effective than the individual compounds in the population studied. The product has not 
been evaluated in motion sickness. 
5.2 Pharmacokinetic properties 
Absorption and distribution:
Dimenhydrinate rapidly releases its diphenhydramine moiety after oral administration. 
Diphenhydramine and cinnarizine are rapidly absorbed from the gastro-intestinal tract. 
Maximum plasma concentrations (Cmax) of cinnarizine and diphenhydramine are 
reached in humans within 2-4 hours. The plasma elimination half-lives of both 
substances range from 4-5 hours, when given either alone or as the combination 
product. 
Biotransformation: 
Cinnarizine and diphenhydramine are extensively metabolised in the liver. The 
metabolism of cinnarizine involves ring hydroxylation reactions that are in part catalysed 
by CYP2D6 and Ndesalkylation reactions of low CYP-enzyme specificity. The main 
pathway in the diphenhydramine metabolism is the sequential Ndemethylation of the 
tertiary amine. Studies in human liver microsomes in vitro indicate the involvement of 
various CYP-enzymes, including CYP2D6. 
Elimination:
Cinnarizine is mainly eliminated via the faeces (40-60%) and to a lower extent also in 
urine, mainly in the form of metabolites conjugated with glucuronic acid. The major route 
of elimination of diphenhydramine is in the urine, mainly in the form of metabolites, with 
the deaminated compound, diphenylmethoxy acetic acid, being the predominant 
metabolite (40-60%). 
6- PHARMACEUTICAL PARTICULARS
6.1 Incompatibilities 
Not applicable 
6.2 Shelf life
3 years 
6.3 Storage
Stored at temperature not exceeding 25 C˚, in a dry place.
6.4 How Supplied
Carton box containing. 1, 2, 3 PVC strips of 10 tablets + enclosed leaflet.

Frequency of Common Uncommon  Rare  Very rare
ADR ≥1/100 to <1/10  ≥1/1,000 to <1/100  ≥1/10,000 to <1/1,000 <1/10,000 
Body system:         
Blood and lymphatic     Leucopenia, 
system disorders      Thrombopenia,
       Aplastic anaemia 
Immune system    Hypersensitivity reactions
disorders    (eg cutaneous reactions)   
Nervous system Somnolence Paraesthesia, 
disorders Headache Amnesia,  
  Tinnitus, 
  Tremors, 
  Nervousness, 
  Convulsions
Eye disorders      Visual disorders   
Gastrointestinal  Dry mouth, Dyspepsia, 
disorders  Abdominal pain Nausea, 
  Diarrhoea     
Skin and   Perspiration Rash  Photosensitivity 
subcutaneous tissue
disorders       
Renal and urinary    Urinary hesitancy
disorders         
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